Applicant’s Name:					Date: 
	Sample Description
	Zn
	Pb
	Fe
	Mn
	Cd
	Ni
	Co
	Cu
	Mg

	Mineral Ore -2
	0.3
	0.25
	32
	0.006
	0.001
	0.0016
	0.003
	0.026
	0.35

	Mineral Ore-3
	2.5
	0.3
	38
	0.006
	0.0045
	0.0018
	0.0027
	0.13
	0.12

	Copper Ore
	-
	-
	-
	-
	-
	-
	-
	21.9
	-

	Elucidation: Results are based on percent ( Mr. Ayyoobi’s Sample )
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